

## CLASSIFICATION REPORT REACTION TO FIRE OF A MATERIAL

Provided for in the Ordinance from the Ministry of the Interior, November 21<sup>st</sup>, 2002  
Pilot laboratory approved by the Ministry of the Interior (Ordinance of February 5<sup>th</sup>, 1959, amended)

Seule la version française fait foi  
The French version is legally acceptable

**No. RA04-0308**

Valid 5 years from July 1<sup>st</sup>, 2004

- Requested by:** SAME S.R.L.  
Via dell Artigianato, 14  
06083 BASTIA UMBRA (PG)  
ITALY
- Trademark:** ISOLIVING
- Brief description:** Semi-rigid complex consisting of a double-layer of fire-retarded polyethylene films containing air bubbles and surfaced on both sides with an aluminium foil (25 µm thick) coated on the inside with polyethylene films. Components are thermo-welded together.  
Nominal thickness: 8 mm.  
Nominal weight per unit area: 480 g/m<sup>2</sup>.
- Nature of the test:** Test by radiation with simulated joint according to the CECMI recommendation of April 8<sup>th</sup>, 1993.  
Complementary tests

**Classification:**

**M1**

**Durability of the classification (Appendix 2 - Paragraph 5):** Non-limited a priori  
Considering the criteria resulting from the tests described in the appended Test Report No. RA04-0308

The indicated classification does not prejudice the conformity of marketed materials with the samples submitted to the tests and under no circumstances, this document should not be considered as type approval or certification of the product in the sense of the L 115-27 article of the consumption code and the law dated of June 3<sup>rd</sup>, 1994.

Champs-sur-Marne: July 1<sup>st</sup>, 2004

The Technician  
Responsible for the test

Gildas CREACH

The Head of Reaction to Fire laboratory

Martial BONHOMME

The reproduction of this classification report is only authorised in its integral form, with or without its test report attached